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P.H. WASHER/SPRAYER MAIN FRAME 
(CAN BE USED WITH JOHN-BLUE OR HYPRO PUMPS) 

ITEM PART NO  SERIAL NO OR YR DESCRIPTION QTY 

1 44-080-010  MAIN FRAME, P.H. SPRAYER 1 

2 21-058-007 (       -2002) HUB & SPINDLE (2) 

3 44-081-002  TIRE & WHEEL 2 

 44-058-001  TIRE (11L X 15SL) - 

 05-058-005  WHEEL, 15X8 - 

 18-050-021  STEM, VALVE - 

4 44-023-008  LATCH, BOOM 1 

5 44-050-003  “U”-BOLT, 5/16 X 2 X 3 1 

6 66-010100  LOCKWASHER, 5/16 PLT 2 

PRIOR TO 2003 

35 

36 37 38 
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ITEM PART NO  SERIAL NO OR YR DESCRIPTION QTY 

7 68-010100  HEX NUT, 5/16 PLT 2 

8 48-090100  CAPSCREW, 3/8 X 1 G5 PLT 4 

9 62-010100  FLATWASHER, 3/8 PLT 6 

10 66-010150  LOCKWASHER, 3/8 PLT 8 

11 68-010150  HEX NUT, 3/8 PLT 8 

12 48-090592  CAPSCREW, 1/2 X 1 1/4 G5 PLT 8 

13 66-010250  LOCKWASHER, 1/2 PLT 12 

14 68-010250  HEX NUT, 1/2 PLT 12 

15 44-050-001  SPRING, 1 1/4 COMPRESSION 2 

16 48-090300 (       -2002) CAPSCREW, 3/8 X 3 1/2 G5 PLT (4) 

17 72-010050  LOCKNUT, 3/8 G”B” PLT 2 

18 48-091275  CAPSCREW, 3/4 X 2 G5 PLT 2 

19 72-010150  LOCKNUT, 3/4 G”B” PLT 2 

20 48-090240  CAPSCREW, 3/8 X 2 3/4 2 

21 44-050-004  JACKSTAND 1 

22 44-080-019  HITCH YOKE 1 

23 48-091300  CAPSCREW, 3/4 X 2 1/4 G5 PLT 2 

24 66-010350  LOCKWASHER, 3/4 PLT 2 

25 68-010350  HEX NUT, 3/4 PLT 2 

26 33-050-139  LINK, 3/8 DOUBLE CLEVIS 1 

27 33-050-140  CHAIN, 27 LINK SAFETY 1 

28 33-050-181  SHACKLE, 3/8 CHAIN 1 

29 48-090315  CAPSCREW, 3/8 X 4 G5 PLT 2 

30 44-023-027  STOP, TANK 2 

31 52-050140  CARRIAGE SCREW, 1/2 X 1 1 /2 G5 P 4 

32 02-058-004  WHEEL BOLT, 1/2 N F 6 

33 44-081-011  STEP 1 

34 44-081-003  MANIFOLD ASSEMBLY 1 

35 49-050-012  CANISTER, MANUAL 1 

36 80-080000  #12 X 1 HEX SELF DRIVE 2 

37 62-010010  FLATWASHER, 1/4 REG PLT 2 

38 72-010055  LOCKNUT, 1/4 NYLON INSERT 2 



4 

STEP 
(44-081-011) 

MANIFOLD ASSEMBLY 
(44-081-003) 

ITEM PART NO  SERIAL NO OR YR DESCRIPTION QTY 

1 44-080-022  STEP 1 

2 48-090595  CAPSCREW, 1/2 X 1 1/2 G5 PLT 4 

3 66-010250  LOCKWASHER, 1/2 PLT 4 

4 68-010250  HEX NUT, 1/2 PLT 4 

ITEM PART NO  SERIAL NO OR YR DESCRIPTION QTY 

1 44-060-011  VALVE, 3/8” BRASS BALL 4 

2 44-060-012  VALVE, 1/2” BRASS BALL 1 

3 44-060-020  NIPPLE, 1/2” X 1 1/2” STL STEEL 1 

4 44-080-006  MANIFOLD, DISTRIBUTION 1 
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                         VALVE/STRAINER 

                             (44-081-004)(       -2002) 

ITEM PART NO  SERIAL NO OR YR DESCRIPTION QTY 

1 44-060-005 (       -2002) NIPPLE, 1 1/2” NYLON HOSE 1 

2 44-060-003 (       -2002) VALVE, 1 1/2” BALL 1 

3 44-059-003 (       -2002) NIPPLE, 1 1/2” X 4” 1 

4 44-060-002 (       -2002) STRAINER, 1 1/2 LINE 1 

5 44-060-006 (       -2002) NIPPLE, 1 1/2 90° NYLON 1 

*6 20-060-040 (       -2002) GASKET, STRAINER 1 

*7 44-060-260 (       -2002) SCREEN, STRAINER 1 

*8 44-060-261 (       -2002) BOWL, STRAINER 1 

* These Items Make Up Item 4 (44-060-002) 

2003 VALVE/STRAINER 
(44-081-010)(2003-         ) 

ITEM PART NO  SERIAL NO OR YR DESCRIPTION QTY 

1 44-060-005  NIPPLE, 1 1/2” NYLON HOSE 1 

2 44-060-003  VALVE, 1 1/2” BALL 1 

3 44-050-014  NIPPLE, 1 1/2” X 3” 2 

4 44-060-002  STRAINER, 1 1/2 LINE 1 

5 44-060-006  NIPPLE, 1 1/2 90° NYLON 1 

6 44-050-013  TEE, 1 1/2” GALV 1 

7 44-060-270  FEMALE COUPLER/MALE THD 1 

8 44-060-269  PLUG, 1 1/2” 1 
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PLUMBING AND PUMP SHIELDS (HYPRO) 
(1999-2002) 

ITEM PART NO SERIAL NO OR YR DESCRIPTION QTY 

1 44-081-008  PUMP/FLOW CONTROL UNIT (1) 

2 44-081-006  RETRACTABLE REEL ASSEMBLY (1) 

3 44-081-004  VALVE/STRAINER ASSEMBLY (1) 

4 44-060-009  CLAMP, 1/2 X 2 1/4” HOSE (4) 

5 44-059-021  SUCTION HOSE, 1 1/2” X 35”  (1) 

6 44-059-018  SUCTION HOSE, 1 1/2” X 40” (1) 

7 09-050-006  CLAMP, HOSE (2) 

8 44-060-021  NIPPLE, 1 1/4 X 1 1/2 90° NYLON (1) 

9 44-060-008  NIPPLE, 3/4” 90° NYLON (1) 

10 44-059-012  HOSE, 1/2” X 48” (1) 

11 44-059-014  HOSE, 3/4” X 136” (1) 

12 44-060-007  NIPPLE, 1” NYLON HOSE (1) 

13 44-059-020  HOSE, 1/2” X 100” (1) 
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PUMP/FLOW CONTROL UNIT (HYPRO) 
(44-081-008) (1999-2002) 

ITEM PART NO  SERIAL NO OR YR DESCRIPTION QTY 

1 44-060-156 (1999-2002) PUMP, HIGH PRESSURE DIAPHRAGM 1 

2 44-060-158 (1999-2002) VALVE,  RELIEF 1 

3 44-060-157 (1999-2002) GAUGE, PRESSURE 1 

4 42-050-008 (1999-2002) ELBOW, 3/4” 90° STREET (GALV) 1 

5 44-059-008 (1999-2002) ELBOW, 1/2” 45° (GALV) 1 

6 44-050-017 (1999-2002) ELBOW, 3/4” 90° (GALV) 1 

7 44-059-025 (1999-2002) ELBOW, 1/4” 45° (GALV) 1 

8 44-059-022 (1999-2002) CROSS, 3/4” (GALV) 1 

9 44-059-026 (1999-2002) BUSHING, 3/4 X 1/4 (GALV) 1 

10 42-050-004 (1999-2002) BUSHING, 3/4 X 1/2 NPT 2 

11 44-059-024 (1999-2002) BARB, 1/2” HOSE 1 

12 07-050-002 (1999-2002) NIPPLE, 1/2 X 1 1/2 (GALV) 2 

13 44-080-020 (1999-2002) SHIELD, PUMP REAR (99) 1 

14 48-050190 (1999-2002) CAPSCREW, 10MM X 15MM 4 

15 66-010200 (1999-2002) LOCKWASHER, 7/16 PLT 4 

16 44-060-258 (1999-2002) SHIELD, PUMP FRONT 1 

17 44-060-012 (1999-2002) VALVE, OUTLET BALL 1 

18 44-060-012 (1999-2002) VALVE, 1/2” BRASS BALL 2 

19 44-060-231 (1999-2002) BOLT 4 

20 44-060-246 (1999-2002) WASHER 4 



8 

HIGH PRESSURE DIAPHRAGM PUMP (HYPRO) 
(44-060-156)  (1999-2002) 
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ITEM PART NO  SERIAL NO OR YR DESCRIPTION QTY 

1 44-060-184 (1999-2002) BOLT, DIAPHRAGM 6 

2 44-060-185 (1999-2002) WASHER, DIAPHRAGM RETAINER 6 

3 44-060-186 (1999-2002) DIAPHRAGM, DESMOPAN 6 

4 44-060-187 (1999-2002) SLEEVE, PISTON 6 

5 44-060-188 (1999-2002) RING, PISTON 6 

6 44-060-189 (1999-2002) PISTON 6 

7 44-060-190 (1999-2002) PIN, CONNECTING 6 

8 44-060-191 (1999-2002) RING, SNAP 12 

9 44-060-192 (1999-2002) ROD, CONNECTING 6 

10 44-060-193 (1999-2002) RING, RETAINING 2 

12 44-060-195 (1999-2002) BOLT 8 

13 44-060-196 (1999-2002) SPACER 1 

14 44-060-197 (1999-2002) FLANGE 1 

15 44-060-198 (1999-2002) O-RING 3 

16 44-060-199 (1999-2002) SEAL,OIL 1 

17 44-060-200 (1999-2002) BEARING 2 

18 44-060-201 (1999-2002) SPACER 1 

19 44-060-202 (1999-2002) CRANKSHAFT 1 

20 44-060-204 (1999-2002) O-RING 12 

21 44-060-206 (1999-2002) HEAD, RIGHT 3 

22 44-060-205 (1999-2002) HEAD, LEFT 3 

23 44-060-207 (1999-2002) ASSEMBLY, VALVE 12 

24 44-060-208 (1999-2002) O-RING 12 

25 44-060-209 (1999-2002) RETAINER VALVE 6 

26 44-060-210 (1999-2002) BOLT 12 

27 44-060-211 (1999-2002) BOLT 20 

28 44-060-212 (1999-2002) BOLT 4 

29 44-060-213 (1999-2002) O-RING 12 

30 44-060-214 (1999-2002) BOLT 1 

31 44-060-215 (1999-2002) END CAP 1 

32 44-060-216 (1999-2002) BOLT 2 

33 44-060-217 (1999-2002) O-RING 1 

34 44-060-218 (1999-2002) O-RING 1 

35 44-050-219 (1999-2002) BODY, DAMPENER 1 

^ 

+ 

^ 

^ 

+ 

+ 

* 

Continued on next page 
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ITEM PART NO  SERIAL NO OR YR DESCRIPTION QTY 

36 44-060-203 (1999-2002) DIAPHRAGM 1 

37 44-060-220 (1999-2002) CAP 1 

38 44-060-221 (1999-2002) O-RING 1 

39 44-060-222 (1999-2002) O-RING 3 

40 44-060-223 (1999-2002) AIR VALVE 1 

41 44-060-224 (1999-2002) ASSEMBLY, PULSATION DAMPENER 1 

42 44-060-225 (1999-2002) PLUG 1 

43 44-060-226 (1999-2002) SEAL, OIL 1 

44 44-060-227 (1999-2002) PLUG 2 

45 44-060-228 (1999-2002) O-RING 1 

46 44-060-229 (1999-2002) ADAPTER, 3/4 NPT 1 

47 44-060-230 (1999-2002) BOLT 18 

48 44-060-231 (1999-2002) BOLT 3 

49 44-060-232 (1999-2002) MANIFOLD 1 

50 44-060-255 (1999-2002) BASE 2 

51 44-060-233 (1999-2002) BALL VALVE, OUTLET W/O BARB 1 

52 44-060-234 (1999-2002) BODY 1 

53 44-060-235 (1999-2002) O-RING 1 

54 44-060-236 (1999-2002) BOLT 2 

55 44-060-237 (1999-2002) OIL R ESERVOIR 1 

56 44-060-238 (1999-2002) CAP 1 

57 44-060-239 (1999-2002) ADAPTER 1 

58 44-060-240 (1999-2002) O-RING 2 

59 44-060-241 (1999-2002) WING NUT 1 

60 44-060-242 (1999-2002) HOSE BARB 1 

61 44-060-243 (1999-2002) SPACER 2 

62 44-060-244 (1999-2002) BEARING 2 

63 44-060-245 (1999-2002) GASKET 1 

64 44-060-246 (1999-2002) WASHER 1 

65 44-060-247 (1999-2002) O-RING 1 

66 44-060-248 (1999-2002) O-RING 1 

67 44-060-249 (1999-2002) O-RING 1 

68 44-060-250 (1999-2002) SPACER, 0.1MM 1 

69 44-060-252 (1999-2002) WASHER, DAMPENER 1 

70 44-060-258 (1999-2002) SHIELD, PUMP FRONT 1 

* These Parts Make-up Diaphragm Kit (44-060-254)      + These Parts Make-up Valve Kit (44-060-253)    
^These Parts Make-up O-ring Parts Kit (44-060-256) 
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RELIEF VALVE (HYPRO) 
(44-060-158) (1999-2002) 

ITEM PART NO  SERIAL NO OR YR DESCRIPTION QTY 

1 44-060-159 (1999-2002) ADJUSTMENT CONTROL KNOB 1 

2 44-060-160 (1999-2002) LOCK NUT 1 

3 44-060-161 (1999-2002) TENSION ADJUSTMENT SUPPORT 1 

4 44-060-162 (1999-2002) SUPPORT PIN 1 

5 44-060-163 (1999-2002) SPRING HOUSING 1 

6 44-060-164 (1999-2002) TENSION SPRING GUIDE 1 

7 44-060-165 (1999-2002) LEVEL GUIDE PIN 1 

8 44-060-166 (1999-2002) LEVEL GUIDE 1 

9 44-060-167 (1999-2002) ROLL PIN 1 

10 44-060-168 (1999-2002) RELIEF VALVE LEVER ASSEMBLY 1 

11 44-060-169 (1999-2002) TENSION SPRING 1 

12 44-060-170 (1999-2002) PISTON VALVE SEAT 1 

13 44-060-171 (1999-2002) PISTON VALVE 1 

14 44-060-172 (1999-2002) RELIEF VALVE SEAT 11 

15 44-060-173 (1999-2002) SPRING 1 

16 44-060-174 (1999-2002) RELIEF VALVE SEAT RETAINER 1 

17 44-060-175 (1999-2002) BOLT 1 

18 44-060-176 (1999-2002) BODY 1 

19 44-060-177 (1999-2002) O-RING 1 

20 44-060-178 (1999-2002) FLANGE FITTING 1 

21 44-060-179 (1999-2002) BOLT 4 

22 44-060-180 (1999-2002) BARB NUT 1 

23 44-060-181 (1999-2002) 90° ELBOW BARB 1 

24 44-060-182 (1999-2002) O-RING 6 

25 44-060-183 (1999-2002) DIAPHRAGM POPPET 1 
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PLUMBING AND PUMP SHIELDS (JOHN-BLUE) 
(2003-2010) 

ITEM PART NO SERIAL NO OR YR DESCRIPTION QTY 

1 44-081-005  DP-392 PUMP/FLOW CONTROL UNIT 1 

2 44-081-006  RETRACTABLE REEL ASSEMBLY 1 

3 44-081-004 (        -2002) VALVE/STRAINER ASSEMBLY (1) 

 44-081-010 (2003-        ) VALVE/STRAINER ASSEMBLY 1 

4 44-080-017  SHIELD, FRONT (JOHN BLUE) 1 

5 48-090170  CAPSCREW, 3/8 X 1 1/2 G5 PLT 2 

6 62-010100  FLATWASHER, 3/8 PLT 2 

7 66-010150  LOCKWASHER, 3/8 PLT 2 

8 68-010150  HEX NUT, 3/8 PLT 2 

9 44-080-018  SHIELD, REAR PUMP 1 

10 48-050180  CAPSCREW, 8MM X 20MM 4 
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DP-392 PUMP/FLOW CONTROL UNIT (JOHN-BLUE) 
(44-081-005) (2003-2010) 

ITEM PART NO SERIAL NO OR YR DESCRIPTION QTY 

11 66-010100  LOCKWASHER, 5/16 PLT 4 

12 44-060-009  CLAMP, 1/2 X 2 1/4” HOSE 4 

13 44-059-019  SUCTION HOSE, 1 1/2” X 24” 1 

14 44-059-016  HOSE, 1” X 48” 1 

15 44-060-010  CLAMP, 1/2 X 1 1/4”-1 1 /2” HOSE 2 

16 44-059-018  SUCTION HOSE, 1 1/2” X 40” 1 

17 09-050-006  CLAMP, HOSE 2 

18 44-060-021  NIPPLE, 1 1/4 X 1 1/2 90° NYLON 1 

19 44-060-008  NIPPLE, 3/4” 90° NYLON 1 

20 44-059-012  HOSE, 1/2” X 48” 1 

21 44-059-014  HOSE, 3/4” X 136” 1 

22 44-060-007  NIPPLE, 1” NYLON HOSE 1 

23 44-059-020  HOSE, 1/2” X 100” 1 

ITEM PART NO  SERIAL NO OR YR DESCRIPTION QTY 

1 44-060-015  UNIT, FLOW CONTROL 1 

2 44-060-014  PUMP, HIGH PRESSURE DIAPHRAM 1 

3 44-059-008  ELBOW, 1/2” 45° 1 

4 44-059-007  ELBOW, 3/4” 45° 1 

5 42-050-004  BUSHING, 3/4” X 1/2” 1 

6 44-059-006  PLUG, 3/8 GALV. 2 
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DP-392 HIGH PRESSURE DIAPHRAGM PUMP (JOHN BLUE) 
(44-060-014)  (2003 TO 2010) 

ITEM PART NO  SERIAL NO OR YR DESCRIPTION QTY 

1 44-060-022  OIL FILLER CAP 1 

^2 44-060-023  DIAPHRAGM 1 

3 44-060-024  OIL FILLER 1 

^4 44-060-025  ORING T2, 62 X 44, 12 1 

5 44-060-026  BOWL OIL FILLER 1 

6 44-060-030  GASKET 1 

7 44-060-027  CRANKCASE COVER (SUCTION SIDE) 1 

8 44-060-028  SCREW, 8 X 35 32 

^+9 44-060-029  O-RING DIA 3, 53 X 32, 93 8 

10 44-060-031  SCREW, M8 X 30 4 

11 44-060-032  M6X10 FLATHEAD SCREW 3 

^12 44-060-033  O-RING D3, 53 X 177, 39 1 

^13 44-060-034  O-RING D3, 53 X 88, 5 1 

^14 44-060-035  O-RING D2, 62X126, 67 1 

15 44-060-036  SAFETY VALVE 1 
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ITEM PART NO  SERIAL NO OR YR DESCRIPTION QTY 

16 44-060-037  SCREW, M 8X40 8 

17 44-060-038  MOUNTING BRACKET 2 

18 44-060-039  SCREW, M 12X60 16 

19 44-060-040  COPPER GASKET 1 

20 44-060-041  3/8 FEMALE-MALE TEE 1 

21 44-060-042  CRANKCASE COVER (DISCHG SIDE) 1 

22 44-060-043  G 1/8 VALVE WITH O-RING 1 

23 44-060-044  PLUG G 3/8 1 

^24 44-060-045 (        -2008) BALLASTER DIAPHRAGM (1) 

 44-060-271 (2009-        ) DIAPHRAGM DAMPENER 1 

25 44-060-046  BALLASTER PLATE 1 

26 44-060-092  SPRAY VALVE, “S” 2 

27 44-060-048  FITTING SEAT 1 

28 44-060-049  PUMP CRANKCASE 1 

^29 44-060-050  O-RING DIA.2, 62X22, 22 8 

30 44-060-051  SONORR WASHER D.13 16 

+31 44-060-052  VALVE ASSEMBLY 8 

32 44-060-053  HEAD 4 

^33 44-060-054 (        -2008) O-RING D.32, 99X2, 62 (2) 

 44-060-272 (2009-        ) O-RING 2 

34 44-060-055 (        -2008) 90° ELBOW D.32 MM TAIL (1) 

 44-060-273 (2009-        ) 90º HOSE BARB 1 

35 44-060-056 (        -2008) WING NUT M48 (1) 

 44-060-274 (2009-        ) NUT 1 

^+36 44-060-057  O-RING 3, 53X41, 28 8 

37 44-060-058  END COVER 8 

38 44-060-059  WASHER 10, 5X16X1, 5 16 

39 44-060-060  SCREW, M10X25 16 

^40 44-060-061  ORING DIA, 3X22 1 

41 44-060-063  SCREW  M6X22 2 

^42 44-060-065  O-RING, 35X52X7 1 

43 44-060-066  BALL BEARING 1 

44 44-060-067  SPACER RING 1 

45 44-060-068  CONNECTING ROD RING 2 

46 44-060-069  CONROD (SET OF 4) 1 

47 44-060-070  RETAINING RING 8 

48 44-060-071  PISTON PIN D.15 MM 4 

49 44-060-072  PISTON 4 

50 44-060-073  PISTON RING 8 

51 44-060-074  PISTON SLEEVE 4 

^*52 44-060-075  PISTON DIAPHRAGM 4 

53 44-060-076  DIAPHRAGM CAP 4 

54 44-060-077  DIAPHRAGM CLAMPING BOLT 4 

55 44-060-078  CRANKSHAFT 1 

56 44-060-079  BALL BEARING 1 

^57 44-060-080  ROUND RING 1 

* These Parts Make-up Diaphragm Parts Kit (44-081-007) 
+ These Parts Make-up Valve Kit (44-060-082) 
^ These Parts Make-up Pump Repair Kit (44-060-081) 
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DP-392.1 PLUMBING AND PUMP SHIELDS (JOHN-BLUE) 
(2011 TO 2015) 

ITEM PART NO SERIAL NO OR YR DESCRIPTION QTY 

1 44-081-012  DP-392.1 PUMP/FLOW CONTROL UNIT 1 

2 44-081-006  RETRACTABLE REEL ASSEMBLY 1 

3 44-081-010  VALVE/STRAINER ASSEMBLY 1 

4 44-080-023  SHIELD, FRONT (JOHN BLUE) 1 

5 48-090170  CAPSCREW, 3/8 X 1 1/2 G5 PLT 4 

6 62-010100  FLATWASHER, 3/8 PLT 4 

7 66-010150  LOCKWASHER, 3/8 PLT 4 

8 68-010150  HEX NUT, 3/8 PLT 4 

9 44-080-024  SHIELD, REAR PUMP 1 

10 44-050-003  U-BOLT, 5/16 X 2 X 3 1 

11 66-010100  LOCKWASHER, 5/16 PLT 2 

12 68-010100  HEXNUT, 5/16 PLT 2 

13 44-059-020  HOSE, 1/2” X 100” 1 
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DP-392.1 PUMP/FLOW CONTROL UNIT (JOHN-BLUE) 
(44-081-012) (2011 TO 2015) 

3

4

5

1

2

6

ITEM PART NO SERIAL NO OR YR DESCRIPTION QTY 

14 44-059-016  HOSE, 1” X 48” 1 

15 44-060-010  CLAMP, 1/2 X 1 1/4”-1 1 /2” HOSE 2 

16 44-059-018  SUCTION HOSE, 1 1/2” X 41” 2 

17 20-050-003  HOSE CLAMP, #8 1/2 X 29/32 2 

18 44-060-021  NIPPLE, 1 1/4 X 1 1/2 90° NYLON 1 

19 44-060-008  NIPPLE, 3/4” 90° NYLON 1 

20 44-059-012  HOSE, 1/2” X 48” 1 

21 44-059-014  HOSE, 3/4” X 136” 1 

22 44-060-007  NIPPLE, 1” NYLON HOSE 1 

23 80-079000  #12 X 3/4” SELF DRILL & TAP SCREW. 2 

24 44-060-009  CLAMP, 1/2 X 2 1/4” HOSE 4 

25 48-050180  CAPSCREW, 8MM X 16MM 4 

ITEM PART NO  SERIAL NO OR YR DESCRIPTION QTY 

1 44-060-275  DIAPHRAGM PUMP, DP-392.1 1 

2 44-060-015  UNIT, FLOW CONTROL 1 

3 44-060-047  SPRAY VALVE, “D” 1 

4 44-060-092  SPRAY VALVE, “S” 1 

5 42-050-004  BUSHING, 3/4”-1/2” REDUCER 1 

6 02-050-147  ELBOW, 1/2” REG 90° 1 

7 42-050-017  ELBOW, 3/4” REG 90° 1 

8 44-059-006  PLUG, 3/8” GALV 2 

As a general rule, set pulsation dampener to 1/3 
the working pressure without exceeding 100 psi.   

For example: 
    If the pump will be operated from 300-700 
PSI, the pulsation dampener pressure should be 
set 100 PSI. Check with air gauge and 
set to 100 PSI. 

PRESSURE 
VALVE 
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DP-392.1 HIGH PRESSURE DIAPHRAGM PUMP (JOHN BLUE) 

ITEM PART NO  SERIAL NO OR YR DESCRIPTION QTY 

1 44-060-075  BUNA-N PISTION DIAPHRAGM 4 

■  2 44-060-052  VALVE ASSEMBLY 8 

3 44-060-031  SCREW, M8 X 30 20 

4 44-060-028  SCREW, M8 X 35 8 

5 44-060-279  BALLASTER COVER 1 

*   6 44-060-280  BALLASTER DIAPHRAGM 1 

7 44-060-281  LOWER BALLASTER 1 

8 44-060-282  MOUNTING RAIL 2 

9 44-060-060  SCREW, M10 X 25 9 

10 44-060-092  Spray Valve, “S” 1 

11 44-060-283  MOUNTIAN RAIL SPACER 1 

12 44-060-284  SCREW, M10 X 35 1 

13 44-060-069  BRONZE CONROD 4 

14 44-060-070  RING DIA 15 8 

15 44-060-071  PISTON PIN DIA 15X24 4 

16 44-060-072  PISTON 4 

17 44-060-073  PISTON RING 8 

18 44-060-074  PISTON SLEEVE 4 

(44-060-275)   (2011 TO 2015) 

■ VALVE KIT (44-060-082) 
* PUMP REPAIR KIT (44-060-306) 

52 

60 

59 

51 

12 11 

13 

16 

17 

19 

1 

18 

15 14 

54 
46 

42 
2 

41 

32 

10 
8 

9 

5 

7 
48 

49 

3 

6 

47 

56 

55 59 
58 

46 

44 42 2 41 

45 43 
40 

57 

51 

39 
37 

38 

36 

35 

34 

33 
50 31 

29 30 
28 

27 26 
25 

24 

23 
4 

20 

21 

22 

52 60 53 

Assemble          and Flow        
Control (44-060-
015) with Locktite thread locker or 
equal. 

52 60 51 

Flow Control  
(44-060-015) 
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ITEM PART NO  SERIAL NO OR YR DESCRIPTION QTY 

19 44-060-076  KIT DISK + SCREW INOX 4 

*20 44-060-272  O-RING, DIA 3.0 X 30 1 

21 44-060-273  90° ELBOW CONN DIA 40 1 

22 44-060-274  WING NUT, G 1 1/2 1 

23 44-060-285  INLET COVER “VD” 1 

*24 44-060-080  OIL SEAL, DIA 40X72X10 “VD” 1 

*25 44-090-286  O-RING, DIA 3,35X190,10 1 

*26 44-060-035  O-RING, DIA 2,62X126,67 1 

*27 44-090-034  O-RING, DIA 3,53X88,5 1 

28 44-060-079  BALL BEARING 6308 “VD” 1 

29 44-060-068  CONROD HOLDING RING 2 

30 44-060-078  CRANKSHAFT “VD” 1 

31 44-060-067  CIRCLIP 1 

32 44-060-305  BALL BEARING 6307 1 

33 44-060-030  GASKET 1 

34 44-060-026  OIL FILLER BODY 1 

*35 44-060-025  O-RING, DIA 2,62X44,12 1 

36 44-060-024  OIL FILLER 1 

*37 44-060-023  OIL FILLER DIAPHRAGM 1 

38 44-060-022  OIL FILLER COVER 1 

39 44-060-288  SCREW, M14X70 16 

40 44-060-289  PUMP HEAD 4 

■*41 44-060-029  O-RING, DIA 3,53X32,93 8 

■*42 44-060-057  O-RING, DIA 3,53X41,28 8 

43 44-060-290  VALVE COVER, G 3/8” 4 

*44 44-060-291  GASKET 2 

45 44-060-044  CAP, G 3/8” 2 

46 44-060-292  SCREW, M10X30 16 

47 44-060-047  SPRAY VALVE, “D” 1 

48 44-060-293  RING, DIA 52 1 

*49 44-060-065  OIL SEAL, DIA 35X52X7 1 

50 44-060-294  CRANKCASE 1 

51 44-060-295  FLANGE FOR VALVE COUPLING G 3/4” 1 

52 44-060-304  60° ELBOW PIPE CONN. G 3/4 1 

*53 44-060-050  O-RING, DIA 2,62X 22,22 8 

54 44-060-297  VALVE COVER 4 

55 44-060-298  NYLON CAP, M40X1,5 2 

*56 44-060-299  O-RING, DIA 1,78X35,65 1 

57 44-060-300  NUT, M6 2 

58 44-060-301  SCREW, M6X20 2 

59 44-060-303  BRASS NUT,  G 3/4 1 

60 44-060-302  SLEEVE, G 3/4 1 
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DP-407 PLUMBING AND PUMP SHIELDS (JOHN-BLUE) 
(2016 TO PRESENT) 

ITEM PART NO SERIAL NO OR YR DESCRIPTION QTY 

1 44-081-013  DP-407.1 PUMP/FLOW CONTROL UNIT 1 

2 44-081-006  RETRACTABLE REEL ASSEMBLY 1 

3 44-081-010  VALVE/STRAINER ASSEMBLY 1 

4 44-080-023  SHIELD, FRONT (JOHN BLUE) 1 

5 48-090170  CAPSCREW, 3/8 X 1 1/2 G5 PLT 4 

6 62-010100  FLATWASHER, 3/8 PLT 4 

7 66-010150  LOCKWASHER, 3/8 PLT 4 

8 68-010150  HEX NUT, 3/8 PLT 4 

9 44-080-024  SHIELD, REAR PUMP 1 

10 44-050-003  U-BOLT, 5/16 X 2 X 3 1 

11 66-010100  LOCKWASHER, 5/16 PLT 2 

12 68-010100  HEXNUT, 5/16 PLT 2 

13 44-059-020  HOSE, 1/2” X 100” 1 

14 44-059-016  HOSE, 1” X 48” 1 

15 44-060-010  CLAMP, 1/2 X 1 1/4”-1 1 /2” HOSE 2 

16 44-059-018  SUCTION HOSE, 1 1/2” X 41” 2 
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3

4

5

1

2

6

ITEM PART NO SERIAL NO OR YR DESCRIPTION QTY 

17 20-050-003  HOSE CLAMP, #8 1/2 X 29/32 2 

18 44-060-021  NIPPLE, 1 1/4 X 1 1/2 90° NYLON 1 

19 44-060-008  NIPPLE, 3/4” 90° NYLON 1 

20 44-059-012  HOSE, 1/2” X 48” 1 

21 44-059-014  HOSE, 3/4” X 136” 1 

22 44-060-007  NIPPLE, 1” NYLON HOSE 1 

23 80-079000  #12 X 3/4” SELF DRILL & TAP SCREW. 6 

24 44-060-009  CLAMP, 1/2 X 2 1/4” HOSE 4 

25 48-050180  CAPSCREW, 8MM X 16MM 4 

DP-407 PUMP/FLOW CONTROL UNIT (JOHN-BLUE) 
(44-081-013) (2016 TO PRESENT) 

ITEM PART NO  SERIAL NO OR YR DESCRIPTION QTY 

1 44-060-310 (2016-2019) DIAPHRAGM PUMP, DP-407.1 1 

 44-060-327 (2019- ) DIAPHRAGM PUMP, DP-407.2 1 

2 44-060-015  UNIT, FLOW CONTROL 1 

3 42-050-004  BUSHING, 3/4”-1/2” REDUCER 1 

4 02-050-147  ELBOW, 1/2” REG 90° 1 

5 42-050-017  ELBOW, 3/4” REG 90° 1 

6 44-059-006  PLUG, 3/8” GALV 2 

As a general rule, set pulsation    
dampener  to 1/3  the working pressure  
without exceeding 100 psi.   

For example: 
    If the pump will be operated from 300-700 PSI, the pulsation dampener pressure should be 
set 100 PSI. Check with air gauge and set to 100 PSI. 

PRESSURE 
VALVE 
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DP-407.1 HIGH PRESSURE DIAPHRAGM PUMP (JOHN BLUE) 

ITEM PART NO  SERIAL NO OR YR DESCRIPTION QTY 

*1 44-060-075  BUNA-N PISTION DIAPHRAGM 4 

■  2 44-060-052  VALVE ASSEMBLY 8 

3 44-060-031  SCREW, M8 X 30 20 

4 44-060-028  SCREW, M8 X 35 8 

5 44-060-279  BALLASTER COVER 1 

*   6 44-060-280  BALLASTER DIAPHRAGM 1 

7 44-060-281  LOWER BALLASTER 1 

8 44-060-282  MOUNTING RAIL 2 

9 44-060-060  SCREW, M10 X 25 10 

10 44-060-092  Spray Valve, “S” 1 

*11 44-060-311  GASKET 1 

12 44-060-324  NEEDLE ROLLER BEARING 2 

13 44-060-312  CONROD 4 

14 44-060-070  RING DIA 15 8 

15 44-060-071  PISTON PIN DIA 15X24 4 

16 44-060-072  PISTON 4 

17 44-060-073  PISTON RING 8 

18 44-060-074  PISTON SLEEVE 4 

(44-060-310)   (2016 TO 2019) 

■ VALVE KIT (44-060-082) 
* PUMP REPAIR KIT (44-060-306) 

52 

60 

59 

51 

Assemble 51,52,60,62 and 
Flow Control (44-060-015) 
with Locktite thread locker 
or equal. 

Flow Control  
(44-060-015) 58 57 

62 
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ITEM PART NO  SERIAL NO OR YR DESCRIPTION QTY 

19 44-060-076  KIT DISK + SCREW INOX 4 

*20 44-060-272  O-RING, DIA 3.0 X 30 1 

21 44-060-273  90° ELBOW CONN DIA 40 1 

22 44-060-274  WING NUT, G 1 1/2 1 

23 44-060-285  INLET COVER “VD” 1 

*24 44-060-080  OIL SEAL, DIA 40X72X10 “VD” 1 

*25 44-060-286  O-RING, DIA 3,35X190,10 1 

*26 44-060-035  O-RING, DIA 2,62X126,67 1 

*27 44-090-034  O-RING, DIA 3,53X88,5 1 

28 44-060-079  BALL BEARING 6308 “VD” 1 

29 44-060-068  CONROD HOLDING RING 2 

30 44-060-313  CRANKSHAFT “VD” 1 

31 44-060-314  SHAFT RING 1 

32 44-060-315  ROLLER BEARING  1 

33 44-060-317  WASHER 1 

34 44-060-316  OIL FILLER ASSY 1 

35 44-060-318  BOLT, M6 X 25 2 

36 44-060-319  DIAPHRAGM SPACER 1 

*37 44-060-023  OIL FILLER DIAPHRAGM 1 

38 44-060-022  OIL FILLER COVER 1 

39 44-060-288  SCREW, M14X70 16 

40 44-060-289  PUMP HEAD 4 

■*41 44-060-029  O-RING, DIA 3,53X32,93 8 

■*42 44-060-057  O-RING, DIA 3,53X41,28 8 

43 44-060-290  VALVE COVER, G 3/8” 4 

*44 44-060-291  GASKET 2 

45 44-060-044  CAP, G 3/8” 2 

46 44-060-292  SCREW, M10X30 16 

47 44-060-047  SPRAY VALVE, “D” 1 

48 44-060-293  RING, DIA 52 1 

*49 44-060-065  OIL SEAL, DIA 35X52X7 1 

50 44-060-320  CRANKCASE 1 

51 44-060-295  FLANGE FOR VALVE COUPLING G 3/4” 1 

52 44-060-304  60° ELBOW PIPE CONN. G 3/4 1 

*53 44-060-050  O-RING, DIA 2,62X 22,22 8 

54 44-060-297  VALVE COVER 4 

55 44-060-322  CAP G.  1/4 1 

56 44-060-321  WASHER 1 

57 44-060-300  NUT, M6 2 

58 44-060-301  SCREW, M6X20 2 

59 44-060-303  BRASS NUT,  G 3/4 1 

60 44-060-302  SLEEVE, G 3/4               1 

61 44-060-323  SHAFT SPACER DIA 35MM 1 

62 44-060-326  EXTENSION G, 3/4 1 
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DP-407.2 HIGH PRESSURE DIAPHRAGM PUMP (JOHN BLUE) 

ITEM PART NO  SERIAL NO OR YR DESCRIPTION QTY 

*1 44-060-075  BUNA-N PISTION DIAPHRAGM 4 

■  2 44-060-052  VALVE ASSEMBLY 8 

3 44-060-031  SCREW, M8 X 30 20 

4 44-060-028  SCREW, M8 X 35 8 

5 44-060-279  BALLASTER COVER 1 

*   6 44-060-280  BALLASTER DIAPHRAGM 1 

7 44-060-281  LOWER BALLASTER 1 

8 44-060-282  MOUNTING RAIL 2 

9 44-060-060  SCREW, M10 X 25 10 

10 44-060-092  Spray Valve, “S” 1 

*11 44-060-311  GASKET 1 

12 44-060-343  NEEDLE ROLLER BEARING 2 

13 44-060-337  CONROD 4 

14 44-060-070  RING DIA 15 8 

15 44-060-071  PISTON PIN DIA 15X24 4 

16 44-060-072  PISTON 4 

17 44-060-073  PISTON RING 8 

18 44-060-074  PISTON SLEEVE 4 

(44-060-327)   (2019 TO PRESENT) 

■ VALVE KIT (44-060-082) 
* PUMP REPAIR KIT (44-060-328) 

52 

60 

59 

51 

Assemble 51,52,60,62 and 
Flow Control (44-060-015) 
with Locktite thread locker 
or equal. 

Flow Control  
(44-060-015) 58 57 

61 
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ITEM PART NO  SERIAL NO OR YR DESCRIPTION QTY 

19 44-060-076  KIT DISK + SCREW INOX 4 

*20 44-060-272  O-RING, DIA 3.0 X 30 1 

21 44-060-273  90° ELBOW CONN DIA 40 1 

22 44-060-274  WING NUT, G 1 1/2 1 

23 44-060-285  INLET COVER “VD” 1 

*24 44-060-080  OIL SEAL, DIA 40X72X10 “VD” 1 

*25 44-060-286  O-RING, DIA 3,35X190,10 1 

*26 44-060-035  O-RING, DIA 2,62X126,67 1 

*27 44-090-034  O-RING, DIA 3,53X88,5 1 

28 44-060-079  BALL BEARING 6308 “VD” 1 

29 44-060-338  CONROD HOLDING RING 2 

30 44-060-339  CRANKSHAFT “VD” 1 

31 44-060-340  SHAFT RING 1 

32 44-060-341  ROLLER BEARING 40X80X18 1 

33 44-060-317  WASHER 1 

34 44-060-316  OIL FILLER ASSY 1 

35 44-060-318  BOLT, M6 X 25 2 

36 44-060-319  DIAPHRAGM SPACER 1 

*37 44-060-023  OIL FILLER DIAPHRAGM 1 

38 44-060-022  OIL FILLER COVER 1 

39 44-060-288  SCREW, M14X70 16 

40 44-060-289  PUMP HEAD 4 

■*41 44-060-029  O-RING, DIA 3,53X32,93 8 

■*42 44-060-057  O-RING, DIA 3,53X41,28 8 

43 44-060-290  VALVE COVER, G 3/8” 4 

*44 44-060-291  GASKET 2 

45 44-060-044  CAP, G 3/8” 2 

46 44-060-292  SCREW, M10X30 16 

47 44-060-047  SPRAY VALVE, “D” 1 

48 44-060-293  RING, DIA 52 1 

*49 44-060-342  OIL SEAL, DIA 40X52X7 1 

50 44-060-320  CRANKCASE 1 

51 44-060-295  FLANGE FOR VALVE COUPLING G 3/4” 1 

52 44-060-304  60° ELBOW PIPE CONN. G 3/4 1 

*53 44-060-050  O-RING, DIA 2,62X 22,22 8 

54 44-060-297  VALVE COVER 4 

55 44-060-322  CAP G.  1/4 1 

56 44-060-321  WASHER 1 

57 44-060-300  NUT, M6 2 

58 44-060-301  SCREW, M6X20 2 

59 44-060-303  BRASS NUT,  G 3/4 1 

60 44-060-302  SLEEVE, G 3/4               1 

61 44-060-326  EXTENSION G, 3/4 1 
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FLOW CONTROL UNIT (JOHN BLUE) 
(44-060-015)  

ITEM PART NO  SERIAL NO OR YR DESCRIPTION QTY 

1 44-060-085  VALVE BODY 1 

2 44-060-086  SEAT, DESCHARGE CONNECTION 1 

3 44-060-087  VALVE, CONNECTION  1 

4 44-060-088  PRESSURE ADJUSTING VALVE LEVER 1 

5 44-060-116  VALVE ARM 1 

6 44-060-089  PRESSURE GAUGE, GLYCERINE FIL 1 

7 44-060-090  KNOB 1 

8 44-060-091  TIE BOLT 1 

9 44-060-092  SPRAY VALVE 1 

10 44-060-093  STUD, M5 X 18 2 

11 44-060-094  WASHER, D.5 6 

12 44-060-095  O-RING 2 X 25 1 

13 44-060-096  NUT, M8 1 

14 44-060-097  SPRING PIN 2 

15 44-060-098  O-RING, DIA 62MM X 22, 22MM 1 

16 44-060-099  GASKET 1 

17 44-060-100  SNAP RING 1 
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ITEM PART NO  SERIAL NO OR YR DESCRIPTION QTY 

18 44-060-101  KNOB 1 

19 44-060-102  NUT M5 6 

20 44-060-103  PLUG 1 

21 44-060-104  GASKET 16, 5 X 23 X 1 1 

22 44-060-061  O-RING DIA 3 X 22 1 

23 44-060-106  GASKET 123-17, 86 X 2, 62 2 

24 44-060-107  SHUTTER DN23 1 

25 44-060-108  SPRING 1 

26 44-060-109  WASHER 1 

27 44-060-110  STUD M5 X 14 4 

28 44-060-111  90° ELBOW TAIL 1 

29 44-060-112  WING NUT, M34 1 
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SPRAY BOOM ASSEMBLY 
(44-081-001) 

ITEM PART NO  SERIAL NO OR YR DESCRIPTION QTY 

1 44-080-013  BOOM 1 

2 44-080-012  BOOM, LATCH SIDE 1 

3 44-080-007  BRACKET, EXTENSION 3 

4 44-080-005  EXTENSION, BOOM 2 

5 44-024-010  ARM, EXTENSION 3 

6 44-080-004  BRACKET, NOZZLE 4 

7 44-080-014  EXTENSION, BOOMLESS NOZZLE 1 

8 44-080-008  SUPPORT, BOOMLESS NOZZLE 1 

9 20-060-005  CAP, BRASS NOZZLE 4 

10 20-060-006  BODY, 1/4” SWIVEL NOZZLE 4 

11 44-080-003  ARM, NOZZLE 4 

12 48-090150  CAPSCREW, 3/8 X 1 1/4 G5 PLT 4 

13 66-010150  LOCKWASHER, 3/8 PLT 8 
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ITEM PART NO SERIAL NO OR YR DESCRIPTION QTY 

1 44-081-001  SPRAY BOOM ASSEMBLY 1 

2 44-059-013  HOSE, 1/2” X 80” 1 

3 44-059-011  HOSE, 3/8” X 100” 4 

4 03-050-068  EMBLEM, SMV 1 

5 80-080000  #12 X 1 HEX SELF DRIVE 2 

6 64-050000  WASHER, 1/4 FENDER 2 

ITEM PART NO  SERIAL NO OR YR DESCRIPTION QTY 

14 68-010150  HEX NUT, 3/8 PLT 8 

15 54-010250  SETSCREW, 1/2 X 1 SQ HD PT G5 17 

16 48-090210  CAPSCREW, 3/8 X 2 1/4 G5 PLT 4 

17 44-059-002  REDUCER, 3/8” TO 1/4” 4 

18 42-050-004  BUSHING, 3/4” TO 1/2” 1 

19 42-050-007  NIPPLE, 3/4” X 1 1/2 SCH 40 GALV 1 

20 44-060-004  NOZZLE, 3/4” DOUBLE SWIVEL 1 

21 44-060-013  TIP, 1/4” SPRAY 4 

22 44-060-083  TIP, S.S. SPRAY 1 

PLUMBING FOR SPRAY BOOM 
AND SMV EMBLEM 
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TANK AND SADDLE ASSEMBLY 

ITEM PART NO  SERIAL NO OR YR DESCRIPTION QTY 

1 44-060-016 (        -2001) TANK, 500 GAL POLY (1) 

 44-060-267 (2002-        ) TANK, 500 GAL POLY 1 

2 44-080-016  STRAP, TANK HOLD DOWN 3 

3 44-080-015  SKID, TANK 1 

5 48-090315  CAPSCREW, 3/8 X 4 G5 PLT 12 

6 72-010050  LOCKNUT, 3/8 G”B” PLT 12 

*7 20-060-036  FILLWELL, 10” THREADED 1 

*8 20-060-037  COVER, 10” THREADED 1 

9 44-050-006  FOAM RUBBER, 3/16 X 76 X 46 4 

*10 44-060-084  FITTING, 1” DT 1 

*11 20-060-035  FITTING, 1 1/4 ANTI-VORTEX 1 

*12 20-060-034  FITTING, 3/4” DT 1 

*13 44-060-265 (        -2014) FILLWELL (1) 

 44-060-266 (        -2014) COVER (1) 

 44-060-309 (        -2014) KIT, 16” LID, VENT, & FILLWELL (1) 

 44-060-307 (2015-       ) KIT, LID, VENT, & FILLWELL 1 

*14 44-060-308 (2015-       ) LANYARD, 18” 1 

*These Items Come With Tank (44-060-267) 
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ITEM PART NO  SERIAL NO OR YR DESCRIPTION QTY 

1 02-050-097  ELBOW, 1/2” NPT BLACK STREET 1 

2 44-059-009  REEL, SPRING-RETRACTABLE HOSE 1 

3 44-059-010  HOSE, 1/2” X 600” 1 

4 44-050-002  BUMPER, HOSE 1 

5 11-059-003  COUPLING, 1/2” GALV 1 

6 44-060-001  GUN, SPRAY 1 

7 20-050-016  STRAP, RUBBER 1 

RETRACTABLE REEL ASSEMBLY 
(44-081-006) 

7 

CAUTION:  DO NOT ATTEMPT TO DISMANTLE REEL.  A HIGH TENSION 
SPRING    ASSEMBLY IS CONTAINED WITHIN THE REEL.  IMPROPER   RE-
MOVEL OF THE SPRING COULD RESULT IN PERSONAL INJURY AND/OR 
REEL DAMAGE. 

NOTE: The spring-retractable hose reel has no user-serviceable internal parts.  Return the 
reel to KMC for repairs. 
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SPRAY GUN 
(44-060-001) 

ITEM PART NO  SERIAL NO OR YR DESCRIPTION QTY 

1 44-060-117  WASHER 1 

2 44-060-118  INLET PORT 1 

3 44-060-119  HAND GRIP 1 

4 44-060-120  TUBE 1 

5 44-060-121  PLUG 1 

6 44-060-122  O-RING 1 

7 44-060-123  SPRING 1 

8 44-060-124  POPPET 1 

9 44-060-125  SEAT 1 

10 44-060-126  BODY 1 

* 

* 

* 
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* These Items Make-up The Spray Gun Repair Kit (44-060-152) 

ITEM PART NO  SERIAL NO OR YR DESCRIPTION QTY 

11 44-060-127  O-RING 1 

12 44-060-128  PLUNGER 1 

13 44-060-129  O-RING 1 

14 44-060-130  GUIDE 1 

15 44-060-131  TRIGGER 1 

16 44-060-132  LOCKING CLIP 1 

17 44-060-133  PIN 1 

18 44-060-134  WASHER 3 

19 44-060-135  NUT 1 

20 44-060-136  REAR BARREL MODEL-0011 1 

21 44-060-137  FRONT BARREL MODEL-0011 1 

22 44-060-138  FRONT GRIP BRACKET 1 

23 44-060-139  BRACKET 1 

24 44-060-140  REGULAR BODY MODEL-0011 1 

25 44-060-141  BOLT 2 

26 44-060-142  O-RING 2 

27 44-060-143  REGULATOR 1 

28 44-060-144  INNER BARREL MODEL-1100 1 

29 44-060-145  OUTLET PORT MODEL-1100 1 

30 44-060-146  SHROUD MODEL-0011 1 

31 44-060-147  NOZZLE RETAINER MODEL-0011 1 

32 44-060-148  O-RING 1 

33 44-060-149  O-RING 1 

34 44-060-150  NOZZLE 1 

* 

* 

* 
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1 3/8” 540 DRIVELINE 
(44-055-001) 

ITEM PART NO  SERIAL NO OR YR DESCRIPTION QTY 

1 44-050-002 (       -2005) YOKE RS (1) 

 44-055-024 (2006-      ) YOKE SHROUDED PUSH PIN 2 

2 44-055-003  CROSS JOURNAL ASSY 2 

3 44-055-004 (       -2005) CIRCLIP (8) 

 44-055-025 (2006-      ) ELASTIC RING 8 

4 03-055-100 (       -2005) GREASE NIPPLE (2) 

 44-055-026 (2006-      ) GREASE ZERK 2 

5 44-055-005  OUTER TUBE YOKE 1 

6 03-055-103 (       -2005) FLEXIBLE PIN (1) 

 03-055-205 (2006-      ) FLEXIBLE PIN 1 

7 44-055-006  CARDAN TUBE 1 

8 44-055-007  CARDAN TUBE 1 

9 44-055-008 (       -2005) FLEXIBLE PIN (1) 

 03-055-206 (2006-      ) FLEXIBLE PIN 1 

10 44-055-009  INNER TUBE YOKE 1 

11 44-055-010 (      -2005) YOKE RS 1 

12 44-055-011 (       -2005) O. BEARING 2 (1) 

 03-055-208 (2006-      ) SHIELD SUPPORT 2 1 

13 44-055-012  O CONE SETS F1-2 1 

14 44-055-013  SAFETY TUBE 1 

15 44-055-014  SAFETY TUBE 1 

18 

 1 

(PRIOR TO 2005) 
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ITEM PART NO  SERIAL NO OR YR DESCRIPTION QTY 

16 44-055-015  I.CONE SETS F1-2 1 

17 44-055-016 (       -2005) I. BEARING 2 (1) 

 03-055-209 (2006-      ) SHIELD SUPPORT 2 1 

18 33-055-334 (       -2005) COMPLETE PUSH BUTTON (1) 

 44-055-027 (2006-      ) COMPLETE PUSH BUTTON 1 

19 03-055-148 (       -2005) SLEEVE (2) 

20 44-055-019  HALF SHAFT-TRACTOR 1 

21 44-055-020  HALF SHAFT– IMP 1 

22 44-055-023  SHIELD-SAFETY 1 



36 



YEAR SERIAL NUMBERS 

1985 27986-29695 

1986 29696-31095 

1987 31096-33234 

1988 33235-35548 

1989 35549-38496 

1990 38497-41771 

1991 41772-44466 

1992 44467-47001 

1993 47002-48750 

1994 48751-51549 

1995 51551-54262 

1996 54263-56661 

1997 56662-59465 

1998 59466-62097 

1999 62098-63986 

2000 63987-65692 

2001 65693-67340 

2002 67341-68699 

2003 68700-70482 

2004 70483-72646 

2005                    72647–74866        

2006                    74867-76368 

2007                    76369-77883 

2008                    77884-79891 

2009                    79892-80944 

2010                    80945-81775 

2011                    81776-83453 

2012                    83454-85092 

2013                    85093-86418 

2014                    86419-87790 

2015                    87791-89096 

2016                    89097-90089 

2017                    90090- 

 The following is a list of serial numbers issued to our machines at the beginning of each 

year.  To determine when a unit was made, find the range within which the particular serial 

number falls.  It would have been produced between January 1 to December 31 of that year. 



DEPENDABLE EQUIPMENT FOR PROGRESSIVE FARMING 

Visit us at www.kelleymfg.com 

KELLEY MANUFACTURING CO. 

80 Vernon Drive / Zip 31794 
P.O. Drawer 1467 / Zip 31793 

Tifton,  GA  

Tel: 229-382-9393 
Toll Free: 1-800-444-5449 

Fax: 229-382-5259 

MADE IN AMERICA 

Email Address: info@kelleymfg.com 


